
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
LOS ANGELES REGION

320 W. 4th Street, Suite 200, Los Angeles, California 90013

Phone (213) 576-6600 � Fax (213) 576-6640 
Los Angeles Regional Water Quality Control Board

(http://www.waterboards.ca.gov/losangeles)

WATER QUALITY ORDER R4-2022-0159
NPDES NUMBER CA0001171, CI NUMBER 5764

WASTE DISCHARGE REQUIREMENTS
FOR LONG BEACH GENERATION, LLC, LONG BEACH GENERATING STATION

The following Discharger is subject to waste discharge requirements (WDRs) set forth in this 
Order:

Table 1. Discharger Information
Discharger: Long Beach Generation, LLC
Name of Facility: Long Beach Generating Station
Facility Address:  2665 Pier S Lane

Long Beach, CA 90802
[...]
Major or Minor Facility Minor
Threat to Water Quality 3
Complexity B
Pretreatment Program NA
Recycling Requirements NA
Facility Permitted Flow 4.3 million gallons per day (MGD)
Facility Design Flow 4.3 MGD
Watershed Dominguez Channel and Los Angeles Harbor/Long 

Beach Harbor WMA
Receiving Water Long Beach Inner Harbor (Back Channel)
Receiving Water Type Enclosed Bay 

1.1. Long Beach Generation, LLC (hereinafter Discharger) is the owner and operator of the 
Long Beach Generating Station (hereinafter Facility), an electric power generation 
facility. For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein.



LONG BEACH GENERATION, LLC 
LONG BEACH GENERATING STATION

ORDER R4-2022-0159 
NPDES NO. CA0001171

ATTACHMENT F – FACT SHEET 
ADOPTED: 4/14/2022 F-4

1.2. The Facility discharges wastewater consisting of groundwater from dewatering systems, 
stormwater, and intermittent low volume wastes to the Back Channel of the Long Beach 
Harbor (a segment of the Long Beach Inner Harbor), a water of the United States. The 
discharge was previously regulated by Order R4-2016-0121, which was adopted on 
March 10, 2016 and expired on April 30, 2021. Federal regulations at 40 CFR section 
122.46 limit the duration of NPDES permits to a fixed term not to exceed five years. 
However, pursuant to 40 CFR section 122.6 and California Code of Regulations, title 
23, section 2235.4, the terms and conditions of an expired permit are automatically 
continued if the discharger complies with all federal NPDES requirements for 
continuation of expired permits. As explained below, the Discharger complied with these 
requirements and the terms and conditions of Order R4-2016-0121 were 
administratively continued pending reissuance of the permit.

1.3. The Discharger filed a report of waste discharge (ROWD) and submitted an application 
for renewal of its WDRs and NPDES permit on October 20, 2020. Supplemental 
information was received on February 11, 2021. The submittal of an ROWD prior to the 
expiration of Order R4-2016-0121 satisfied compliance with federal NPDES 
requirements for continuation of expired permits. Therefore, pursuant to 40 CFR section 
122.6 and California Code of Regulations, title 23, section 2235.4 the Los Angeles 
Water Board administratively extended the terms and conditions of Order R4-2016-0121 
pending reissuance of the permit. A pre-requirement inspection was conducted on 
August 10, 2021, and September 22, 2021, to observe operations and collect additional 
data to develop permit limitations and conditions. 

1.4. Federal regulations at 40 CFR section 122.46 limit the duration of NPDES permits to a 
fixed term not to exceed five years. However, pursuant to California Code of 
Regulations, title 23, section 2235.4, the terms and conditions of an expired permit are 
automatically continued pending reissuance o the permit if the Discharger complies with 
all federal NPDES requirements for continuation of expired permits. 

2. FACILITY DESCRIPTION
The Facility is an electric power generating station consisting of four gas-fueled electric
generating units. The Facility contains two switchyards, a boiler room, a gas turbine room,
and a steam turbine room. The Facility currently operates four combustion turbine
generators (CTG) to generate up to 260-megawatts (MW) of energy for the region’s power
grid during peak energy demand. Each CTG provides a nominal 65 MWs of power. Referred
to as Units 1 – 4, these CTGs are a refurbishment of a set of existing CTGs which were
retired from service on January 1, 2005, along with five other units. The Facility previously
operated a once-through cooling system, serving Units 1-9. In October 2007, the once-
through cooling system utilized by the retired steam turbines was abandoned by plugging
the intake and outfall tunnels. These changes eliminate the possible discharges of the once-
through cooling water.

2.1. Description of Wastewater and Biosolids Treatment and Controls
Wastewater sources are primarily groundwater from a dewatering system, stormwater, 
in-plant low volume wastes from floor drains and air pollution control equipment, and fire 
test water. All wastewater and stormwater at the site are conveyed to a wastewater 



LONG BEACH GENERATION, LLC 
LONG BEACH GENERATING STATION

ORDER R4-2022-0159 
NPDES NO. CA0001171

ATTACHMENT F – FACT SHEET 
ADOPTED: 4/14/2022 F-5

treatment system. In addition, under the asset sale agreement in 1998, the Facility 
continues to allow groundwater and stormwater originating from the nearby Zenith 
Energy West Coast Terminals LLC’s tank farm and Southern California Edison’s high 
voltage electrical switchyards to be discharged through the Facility’s outfall. From May 
1, 2016, to June 30, 2020, the estimated average flow of Discharge 001 was 0.483 
MGD with an estimated maximum flow of 3.994 MGD. The maximum design flow of 
Discharge 001 is 4.3 MGD.
2.1.1. Low Volume Wastes

Low volume waste sources at the site include small amounts of water from air 
humidification systems, air conditioner condensate, housekeeping, and fire test 
water. Deionized (DI) water is injected into the air intake for the CTGs. Normally, 
any DI water is evaporated and does not produce a wastewater. However, small 
amounts of wastewater may drip onto the floor and enter the low volume waste 
stream via floor drains inside the power block. Condensate from air conditioners 
for the building drains into sumps. Fire hydrants are tested quarterly, and water is 
discharged to the storm drain nearest each fire hydrant. Low volume waste flows 
are intermittent and negligible. The floor drains gravity flow to one of three 
concrete sumps. Wastewater is pumped to a fourth concrete sump and then 
pumped to the wastewater treatment system. The storm drains flow to one of 
eight concrete sumps, which are then pumped to the WWTS. Sump pumps are 
automatic, level-actuated, with manual override.

2.1.2. Groundwater
The site is located approximately 20 feet below sea level. As a result, the Facility 
operates a dewatering system. Groundwater extraction “straws” (pipelines) are 
placed around the perimeter of the site and vacuum extraction pumps move 
groundwater to the wastewater treatment system.

2.1.3. Stormwater
Stormwater from the site and from the adjacent Southern California Edison 
switchyards and the Zenith Energy West Coast Terminals LLC tank farm is 
conveyed to the retention basin and then treated in the wastewater treatment 
system. During the previous permit term, a portion of stormwater was diverted 
around the treatment system and discharged to the receiving water through 
Discharge Point 001 during a number of precipitation events. Over the past 
permit term, a temporary and partial bypass of wastewater occurred 
approximately annually, when storm events occurred that exceeded the 
wastewater treatment system capacity, thereby averting the flooding of the critical 
electricity generating station. Standard operating procedures are in place to 
ensure that the first flush from any storm event is captured and goes through the 
treatment system prior to discharge. The bypasses occurred intermittently during 
multi-day storm events in December 2016, January and February 2017, 
December 2018, January and February 2019, and March and April 2020. An 
electronic mail notification was sent to LARWQCB within 24-hours of each event.



LONG BEACH GENERATION, LLC 
LONG BEACH GENERATING STATION

ORDER R4-2022-0159 
NPDES NO. CA0001171

ATTACHMENT F – FACT SHEET 
ADOPTED: 4/14/2022 F-6

Based on the frequency of these bypass events during the previous permit term 
and water quality data collected during the bypass events, this Order prohibits 
any bypass events of wastewater except as authorized in 40 CFR 122.4(m)(4)(i), 
and requires the Discharger to evaluate the avoidability of bypass events and 
feasible alternatives to ensure the prevention of elevated levels of constituents 
and effluent limit exceedances caused by annual bypass events. Detailed 
requirements for the evaluation are included in Attachment G of this Order.

2.2. Wastewater Treatment System
The wastewater treatment system is comprised of an approximately 800,000-gallon 
elevated concrete retention basin, oil-water separator, surge tank, media filtration, 
carbon, and ion-exchange resin. Low volume wastes, stormwater runoff, and 
groundwater are pumped to the retention basin and then to the wastewater 
treatment system.  
The retention basin has a high-density polyethylene liner. Incoming water is 
discharged to the south inlet chamber, which is separated from the basin by bottom 
flow and overflow weirs containing a 2-foot gate for drainage of the chamber. The 
north outlet chamber is also separated from the basin by bottom flow and overflow 
weirs. The basin is divided down the center, so the water in each half can be 
isolated and drained for maintenance. Solids are removed from the basin 
approximately once every 2 to 3 years. The inlet to the retention basin consists of 
several pipes, which discharge into a vault/box with weirs. The outlet chamber is 
equipped with two pumps and level switches, which pump the water to the 
treatment system. Several water jets, affixed along the rim of the basin, can spray 
recirculated basin water to provide aeration for control of algae, but that system is 
not operated in favor of black, high-density polyethylene spheres or shade balls 
cover the surface of the basin to maintain cooler water temperatures and reduce 
the formation of algae.
Effluent from the basin flows to an oil water separator and then to a holding (surge) 
tank. For ammonia removal, a sodium hypochlorite solution is injected into the 
wastewater stream just prior to entering the oil water separator. A surge tank is 
used for flow and concentration modulation, normalizing the water flow rate from 
the oil water separator prior to entering the rest of the treatment processes. The 
surge tank has a 10,000-gallon capacity and is equipped with multiple level 
controllers and alarms to control the overall operation of the variable feed pumps 
and remaining treatment processes.
From the surge tank, the variable speed feed pumps send wastewater into a solids 
filtration system composed of two separate filtration units: a sand filter unit and a 
bag filter unit. Wastewater is initially subjected to the media filter unit, which 
consists of eight sand media vessels. Each vessel contains rounded rock for 
support media, and a layer of garnet sand an anthracite for filtration. The media 
filter removes the bulk of suspended particles remaining in the wastewater. The 
media filter is intended to remove particles 10 – 15 micron (µm) or larger in size. 
Accumulated particles in the vessels of the media filters are removed through an 
automated backwash process, which conveys water concentrated with suspended 
solids back to the basin for precipitation/settle. The bag filter unit captures the 



LONG BEACH GENERATION, LLC 
LONG BEACH GENERATING STATION

ORDER R4-2022-0159 
NPDES NO. CA0001171

ATTACHMENT F – FACT SHEET 
ADOPTED: 4/14/2022 F-7

remaining fine particulates to prevent clogging or damages to the downstream 
units.
Wastewater is then processed through a series of granular activated carbon (GAC) 
and resin vessels.  The GAC vessels are set up in two series; the two coconut GAC 
followed by the two catalytic GAC. Each vessel has an approximate volumetric 
capacity of 9,000 gallons and is equipped with pressure indicators to identify 
potential clogging of the vessels. The GAC units primarily reduce total petroleum 
hydrocarbon (TPH), chlorine, and monochloramine concentrations that may be in 
the wastewater. The resin vessels are intended to reduce the metal concentrations 
found in the extracted groundwater. Following ion exchange, treated wastewater is 
monitored at a valve located prior to Discharge Point 001.

2.3. Discharge Points and Receiving Waters
The Facility is permitted to discharge up to 4.3 MGD of wastewater to the Back Channel 
of the Long Beach Harbor (a part of Long Beach Inner Harbor), an enclosed bay within 
a distinct harbor works area ,a water of the United States, through Discharge Point 001 
located at 33.764722 o North, 118.221389 o West.

2.4. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data
Effluent limitations contained in the existing Order for discharges from Discharge Point 
001 (Monitoring Location EFF-001) and representative monitoring data from the term of 
the previous Order are as follows:

Table F-2. Historic Effluent Limitations and Monitoring Data, EFF-001

Parameter Units
Average 
Monthly 
Effluent 

Limitation

Maximum 
Daily 

Effluent 
Limitation

Highest 
Average 
Monthly 

Discharge

Highest 
Daily 

Discharge
Notes

BOD5 @ 20oC mg/L 20 30 3.9 11 --

Oil and Grease mg/L 10 15 6.1 6.5 --

pH s.u. -- 6.5 – 8.5 -- 7.0 – 8.3 a

Total Suspended Solids mg/L 50 75 44 798 --

Settleable Solids mL/L 0.1 0.3 0.2 0.7 --

Turbidity NTU 50 75 106 240 --

Temperature oF -- 86 -- 86 b

Ammonia Nitrogen, Total 
(as N)

mg/L 0.73 1.8 1.9 3.6 --

Total Residual Chlorine mg/L -- 0.1 -- 0.07 b

Copper, TR µg/L 2.7 6.8 52 104 --

Lead, TR µg/L 6.0 16 9.9 19.8 --



LONG BEACH GENERATION, LLC 
LONG BEACH GENERATING STATION

ORDER R4-2022-0159 
NPDES NO. CA0001171

ATTACHMENT F – FACT SHEET 
ADOPTED: 4/14/2022 F-8

Parameter Units
Average 
Monthly 
Effluent 

Limitation

Maximum 
Daily 

Effluent 
Limitation

Highest 
Average 
Monthly 

Discharge

Highest 
Daily 

Discharge
Notes

Nickel, TR µg/L 6.3 15 141 282 --

Zinc, TR µg/L 59 158 143 285 --

TCDD Equivalents µg/L 1.4 x 10-8 2.8 x 10-8 7.8 x 10-6 7.8 x 10-6 --

4,4’-DDT µg/L 0.00059 0.0012 0.0019 0.0019 --

PCBs µg/L 0.00017 0.00034 0.15 0.15 --

Benzo(a) Pyrene µg/L 0.049 -- 0.072 -- c

Chrysene µg/L 0.049 -- 0.057 -- c

Chronic Toxicity Pass 
or Fail, 

% 
Effect 

Pass Pass or % 
Effect <50

Fail (15 out 
of 85 tests)

Maximum 
Percent 
effect of 
100%

--

Footnotes for Table F-2
a. Instantaneous Minimum/Maximum
b. Instantaneous Maximum
c. Performance Goal

End of Footnotes for Table F-2

2.5. Compliance Summary
Data submitted to the Los Angeles Water Board during the effective term of Order No. 
R4-2016-0121 (from April 2016 through March 2021) indicate that the Discharger has 
exceeded numeric effluent limitations for dischargers from Discharge Point 001 
(Monitoring location EFF-001) as outlined in the table below:

Table F-3. Summary of Compliance History
Violation 

Date
Type of 

Limitation Parameter Reported 
Value

Effluent 
Limit Units Notes

1/17/2019 Daily Maximum Chronic 
Toxicity

Fail and 
88% 
Effect

Pass or % 
Effect <50

Pass or 
Fail, % 
Effect

--

12/6/2018 Daily Maximum Chronic 
Toxicity

Fail and 
31% 
Effect

Pass or % 
Effect <50

Pass or 
Fail, % 
Effect

--

1/19/2017 Daily Maximum Chronic 
Toxicity

Fail and 
76% 
Effect

Pass or % 
Effect <50

Pass or 
Fail, % 
Effect

--



LONG BEACH GENERATION, LLC 
LONG BEACH GENERATING STATION

ORDER R4-2022-0159 
NPDES NO. CA0001171

ATTACHMENT F – FACT SHEET 
ADOPTED: 4/14/2022 F-9

1/31/2017 Monthly Median Chronic 
Toxicity

Fail Pass or % 
Effect <50

Pass or 
Fail, % 
Effect

--

8/15/2016 Daily Maximum Chronic 
Toxicity

Fail and 
53.81% 
Effect

Pass or % 
Effect <50

Pass or 
Fail, % 
Effect

--

8/30/2016 Daily Maximum Chronic 
Toxicity

Fail and 
50.81% 
Effect

Pass or % 
Effect <50

Pass or 
Fail, % 
Effect

--

8/31/2016 Monthly Median Chronic 
Toxicity

Fail Pass or % 
Effect <50

Pass or 
Fail, % 
Effect

--

11/29/2016 Monthly Median Chronic 
Toxicity

Fail Pass or % 
Effect <50

Pass or 
Fail, % 
Effect

--

11/29/2016 Daily Maximum Chronic 
Toxicity

Fail and 
90% 
Effect

Pass or % 
Effect <50

Pass or 
Fail, % 
Effect

--

10/18/2016 Monthly Median Chronic 